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OUALITY ASSURANCE CERTIFICATE 0 F  COMPLIANCE 
(ACCORDING TO EN10104 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDMG TO OUR QUALITY SYSTEM AND REQUIREMENTS GNEN IN ONE OR MORE OF THE 

FOLLOWiNG STANDARDS LAST EDlTlON 
(CERTIFICAMOS QUE EL PRODUCTO LISTAW ABAlO FUE DISEÑAW, FABRICAW Y PROBAW DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIWS EN UNO O MAS DE WS SIGUIENTES 

ESTANDARES ULTIMA EDICION ) 

API 598 
API 599 

- VAIVI. INSPFCI ION ANl>'iI:S'IING 
- METAI. PLII(i VALVES - FIANGFI>.I'HKI:ADED AND WI(I.I>ING 

API 6D 
API 600 

- I'IPFI.INC VAI.VES - (¡ATE. PLUti, HAII. ANI>CHFCK 
- STECL GATC VALVLS. I'I.ANGCI> AND WELDING Elil>S 

ANSI BI6-10 - FACE TO FACE AND END TO END DlMENSlONS OF VALVES ANSIB16-11 - FORGED FíITMGS. SOCKET - WELDING AND THREADED 
~ ~~ 

ANSI B16-34 - VALVES - FLANGED. THREADED AND WELDWG ENDS 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES 

P a d  No. AC041A08MAA8300000 
(Cádigo) 

Descr i~ t ion  4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FLINDIDO CLASE 150) 
VALVE W ~ H ~ W  EMISSION CONTROL (9 PPm's MAX.) ~VALVULA SUMLNISTRADA CONCON~ROLDEWAS 
EMISIONES BUGITIVAS (50 PPM'S MAX.) ) 

API 602 - COMPACI. STEEL GATE VALVES - FLANGED, THREADED, 
WELDING AND EXTENDED - BODY ENDS 

C PRESSURETEST 1 1 BACK 1 SLDE (m) 
(PRUEBAS DE PRESION) (SEATI 1 2 

L 

PACIO 21 RBV '3' 

CERTIFICADO POR CERTIFIED BY : 
ASUiURAMIoNTO DE CALIDAD QUALITY ASSURANCE 

MECHANICAL TESTS 

/ \ I  
Yolanda Phnciano 

TENS YlELD ELG RED BHN 

KPSl KPSI % % 
C V N ~  IST 2ND 3RD AV0  

75.25 45.24 29 46  165 

72.21 43.65 25 50 159 

102.80 71.34 21 37 294 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUlMlCA (%) 

lTEM HEAT No. MATERIAL 
(PARTEI (COLADA) f A S M  

BODY WH5626 ASTM A-2 161Wa 
CUERW 

BONNET WH26159 ASTMA-216iWCB 
BONEE 

WEDGE WH81588 ASTMA-217ICA15 
DISCO 

C S v M n  P Si  Ni C r  M 0  C U  C b  
0.189 0.945 0.026 0.016 0.522 0.030 0.040 0.010 0.030 0.001 

Nonnalizated to (Noml iddo  a) 930 Temwr to (Tem~le a) 650 Cooled in aui (Ediiado en aire.) 
0.192 0.891 0.027 0.010 0.479 0.005 0.020 0.014 0.026 0.014 

N o m l b t e d  to RIomalbdo al 930 T e m r  to (Tem~le a) 650 Cooled in air (Ediiado en aire.) 
0.138 0.761 0.024 0.017 0.624 0.164 13.200 0.025 0.024 0.001 

Normalirado a RIomalbied to) 970 Temple a (Temer to) 630 Enfriado en aire (Caoled in a".) 


